MORTAR & PLASTER MIXERS
6-SR, S6-SR, 8-S, S8-S, 10-S, S10-S

SPIRAL ASSEMBLY

DRUM ASSEMBL]
Page 3

' " FRAME ASSEMBLY

Page 6

Page 2



DRUM ASSEMBLY

Ref Code Description Qty
1 227830 Nut, Hex, 3/8 24
2 176230 Washer, Spring, 3/8 16
3 226210 Bolt, HexHd, 3/8 x 1 4
4 226220 Bolt, HexHd, 3/8 x 1-1/4 4
5 496224 Dump Lever 1

496214 Grill, Fixed 4S-6SR 1
6 496370 Grill, Fixed 8S-S8S 1
496380 Grill, Fixed 10-S 1
7 174986 Washer, 3/8 2
8 227814 Nut, Hex Lock, 3/8 2
496218 Grill, Hinged 46-6SR 1
9 496375 Grill, Hinged 8S-S8S 1
496385 Grill, Hinged 10-S 1
10 117761 Bolt, Carriage 3/8 x 1-1/4 12
11 496000 Shim - Drum Locator (a/r) 3
12 496070 Pivot 2
13 110450 Ball Bearing, 208-24S 2
14 496080 Trunnion 2
15 496042 Seal Ring 2
16 190854 Flinger, 3.00 x 1.47 x .13 2
17 192923 Drum Seal 4
18 496177 Plate Seal 2
19 110689 Grease Fitting 45° 1/8 NPT 2
20 117771 Bolt, Carriage 3/8 x 1-1/2 8
464990 Drum 4S-S4S 1
21 496207 Drum 6SR-S6SR 1
496291 Drum 8S-S8S 1
496292 Drum 10S-S10S 1

Page 3



SPIRAL ASSEMBLY

Page 4

Ref Code Description Qty
496657 Shaft 5S-S6SR 1
1 496659 Shaft S8S 1
496661 Shaft S10S 1
464985 Spiral Weldment, 5S-S6SR 1
2 496252 Spiral Weldment, S8S 1
496621 Spiral Weldment, S10S 1
3 226000 Bolt, HexHd, 5/16 x 1-1/2 4
4 174990 Washer, 5/16 4
5 465680 Scraper 5S-S6SR 2
496242 Scraper S8S-S12S 2
6 176220 Washer, Spring, 5/16 4




PADDLE ASSEMBLY

ZEXISTING

PADDLE

RUBBER
BLADE KIT
PADDLE
ASSEMBLY
19
Ref | Code | Description Qty N SN =
496656 Shaft 4S-6SR 1 | \
1 | 496658 | Shaft 8S 1 Bokyy/ » Z
496660 | Shaft 10S 1 . EXISTING
2 | 096019 | Paddle 4S-6PR Left Hand 2 PADDLE
096305 | Paddle 85-10S Left Hand 2 %[%%E o
3 | 176810 | Key, Woodruff 3/8 x 1-1/4 4
4 096010 Paddle Cap 2
5 096018 Paddle 4S-6PR Right Hand 2
096304 Paddle 8S-10S Right Hand 2
6 | 226701 | Bolt, HexHd, 1/2 x 2-3/4 6
7 | 227854 | Nut, Hex, 1/2 6
8 176250 | Washer, Spring, 1/2 6
Rubber Blade Kit - Standard Steel Blade Kit ~ Optional
4S - 6SR 609802 : 8S - 10S 609910 4S - 6SR 609803 : 8S - 10S 609909
Ref| Code | Description Qty | [Ref Code | Description Qty
11 | 496290 | Blade, Top 4 13 436280 | Blade, Top 4
12 | 190970 | Wiper 4 14 436300 | Blade, Side 6SR 2
13 436290 Blade, Top 4 496076 Blade, Side 8S - 12S 2
14 436320 Blade 4S-6SR, Side 2 17 174986 Washer, 3/8 28
496099 Blade 8S-12S, Side 2 18 227830 Nut, Hex, 3/8 14
15 | 190974 | Wiper 8S-12S, Side 2 19 226210 | Bolt, HexHd, 3/8 x 1 2
192680 [ Wiper 4S-6SR, Side 2 20 226220 | Bolt, HexHd, 3/8 x 1-1/4] 12
16 436310 Blade 4S-6SR, Side 2
496098 Blade 8S-12S, Side 2
6SR | 8S-10S
17 | 174986 | Washer, 3/8 24 16
18 | 227830 | Nut, Hex, 3/8 22 24
19 | 226210 | Bolt, HexHd, 3/8 x 1 10 10
20 | 226220 | Bolt, HexHd, 3/8 x 1-1/4 4 6
21 226230 Bolt, HexHd, 3/8 x 1-1/2 8 8

Page 5



FRAME ASSEMBLY

1 P |
10
97 e
87
7/
6 /
. D
2 AN
31
1
Ref | Code Description Qty Ref | Code Description Qty
464925 | | Frame, 10S-S10S 1 19 | 174996 | | Washer 3/4 1
1 465128 | | Frame, 8S-S8S 1 20 | 135790 | | Cotter Pin, 1/8 x 1 3
496127 | | Frame, 6SR-S6SR 1 21 [N/A Not Used
2 496617 | | Draw Bar, Pintel 1 22 1134990 | | Clevis Pin, 3/8 x 1-3/32 2
496618 Draw Bar, 2” Ball 1 23 119225 Turnbuckle, Mixer 1
3 496088 | | Lock Pin 6SR-12S 1 24 (496220 | [ Belt Guide Stud 2
4 134955 | | Hitch Pin Clip 1 25 (225980 | [Bolt, HexHd, 5/16 x 1 2
5 496244 | | Latch Plate 4S-10S 1 26 174986 | | Washer, 3/8 4
6 226295 | | Bolt, HexHd, 3/8 x 5 1 27 [176220 | [ Washer, Spring 5/16 4
7 248275 Washer, Fender, 3/8 Nom |1 28 464933 Belt Guide, 6SR-12S 1
8 227814 | | Nut, Hex Lock, 3/8 6 29 (227820 | [Nut, Hex 5/16 4
496206 | | Lever, 6SR, 8P 1 30 226272 | |Bolt, HexHd, 3/8 x 3 1
9 496209 | | Lever, 8S-S8S 1 31 |609686 | | Safety Chain 1
496319 | | Lever, 10S-6PR 1 32 1464945 | | Axle ¢/w Hub End 1
10 | 176250 | | Washer, Spring, 1/2 4 32 (431090 | | Axle, Torsion (Optional) 1
11 [226640 | [Bolt, HexHd, 1/2x 1-1/4 |4 33 |201731 | | Hub End Unit, 6SR - 10S 2
12 1496049 | [Lever Arm 6SR-12S 1 34 1431066 | | Wheel & Tire Assy 5.30x 122
13 | 135280 | [Pin, Spr SI Std 1/4x 1-1/4 |1 35 1226252 | | Bolt, HexHd, 1/2 x 1-1/2 4
14 227830 Nut, Hex, 3/8 2 36 |174470 Washer, 1/2 4
15 | 176230 | | Washer, Spring, 3/8 2 37 1227854 | | Nut, Hex, 1/2 8
16 496048 | |Lever Bracket, 6SR-12S |1 38 1226210 | | Bolt, HexHd, 3/8 x 1 4
17 | 110680 | [ Grease Fitting St I/8NPT |1 39 1464978 | | Hood Assembly 1
18 |[226220 | [Bolt, HexHd, 3/8 x 1-1/4 |2 609709 | | Decal Kit ~ Not Shown 1

Page 6




GEAR BOX ASSEMBLY ~ #610000

4 o7 2/ 26
Ref Code Description Qty
1 199491 Oil Seal, C/R 24897 1
2 227820 Nut, Hex P1 5/16 UNC 10
3 496320 Case, Front Half 1
4 135470 Pin, Spr SI St .25 x .625 2
5 110105 Ball Bearing, 6013-2RS 2
6 496642 Sleeve 1
7 432150 Key 3/8 x 1-3/8 1
8 496641 Gear, 60T, 6DP, (10” dia) 1
9 496322 Gear, 60T, 10 DP (6” dia) 1
10 187411 Bushing, Reducer 3/8 x 1/8 NPT 1
11 110550 Breather 1
12 176220 Washer, Spring Pl 5/16 10
13 225980 Bolt, HexHd, 5/16 x 1 8
14 496640 Case, Rear Half 1
15 174996 Washer, 3/4 1
16 227236 Bolt, HexHd, 3/4 x 1 1
17 185630 Plug, Pipe 3/8 NPT 1
18 199380 Oil Seal, C/R 7440 1
19 225990 Bolt, HexHd, 5/16 x 1-1/4 2
20 496045 Link, Lever 1
21 185632 Pipe Plug, Magnetic 3/8 NPT 1
22 110410 Ball Bearing, 6204 4
23 432050 Key 3/16 x 1-5/8 1
24 496324 Pinion/Shaft, 12T, 10DP 1
25 496333 Pinion, 12T, 6DP (2" dia) 1
26 432290 Key 1/4 x 2-1/2 1
27 496131 Shaft, Pinion 1
28 128291 Nut, Hex, 1/2, Top Lock Gr5 3
29 496643 Bolt, 1/2 x 3.35 UNC Gr5 Zn PI Sb 3

Page 7



DRIVE KIT ASSEMBLY

Page 8

HORSE POWER

Gas Drive

Electric Drive

Paddle

Spiral

Ref

Code

Description

5/6 | 8/9

1.5

2

15| 2

201912

Eng, B/S STD 135202 0015

201920

Eng, B/S STD 192402 0015

201926

Eng, B/S IC 196432 0035 01

202003

Eng, Honda O/A GX 270 QA

202004

Eng, Honda O/A GX 160K 1QX

202240

Eng, Robin EH172YD0500

202241

Eng, Robin EH250YD0600

219590

Motor, 1-115/230

219695

Motor, 1-115/230 1725

432050

Key 3/16 x 1-5/8

432340

Key 1/4 x 1-5/8

225980

Bolt, HexHd, 5/16 x 1

226240

Bolt, HexHd, 3/8 x 1-3/4

174986

Washer, 3/8

174990

Washer, 5/16

176220

Washer, Spring , 5/16

176230

Washer, Spring, 3/8

227820

Nut, Hex, 5/16

227830

Nut, Hex, 3/8

496160

Pulley, 2AV 10 x 3/4

239668

Belt, V 4L-420

239591

Belt, V 4L-480

239592

Belt, V 4L-460

407790

Pulley, 2AV 3-3/4 x 3/4

408010

Pulley, 2AK46H

430990

Pulley, 2AV 3-3/4 x 1

459911

Pulley, 2AK 61H

176820

Bushing, QD 5/8

176822

Bushing, QD 7/8




